City of Brookings

MEETING AGENDA - AMENDED

CITY COUNCILZ/ZURBAN RENEWAL AGENCY
Monday, Monday June 25, 2018, 7:00pm
City Hall Council Chambers, 898 Elk Drive, Brookings, OR 97415

CITY COUNCIL
A. Call to Order

B. Pledge of Allegiance
C. Roll Call
D. Ceremonies
a. Recognition of Gary Milliman

E. Public Hearings/Resolutions
1. USDA-RD Application for Funding [PWDS, Pg. 3]
a. Resolution 18-R-1146 [Pg. 5]
b. Notice of Intent to File Application and Notice of Public Hearing [Pg. 6]
c. Summary of Recommended projects and costs [Pg. 8]
2. Designating Gary Milliman as City Manager Emeritus [City Manager, Pg. 10]
a. Resolution 18-R-1139 [Pg. 11]
3. Transfer of Appropriations for FY 2017-18 Budget [F&HR, Pg. 12]
[...]
unclear. Nutrient concentrations were similarly not detected.

2 Non-detect (ND) for dissolved iron and manganese would seem to indicate that they were oxidized by chlorine. Analysis for
chlorine in the Ranney collector sample indicated that it was not present during the sampling. The City's WTP operator purged
the water in the caisson before sampling during the dry event.

3 The City referred the project team to OHA website for information on distribution system (finished water) monitoring results:
(https://yourwater.oregon.gov/chemlatest php?pwsno=00149).

GS| Water Solutions, Inc. 7

56



U] ‘SLOINICS JBIEM 1ISO

anN anN QN an an anN S0'0 - 1/3w uaS0J3IN eluowwy
vE0 1€0 an an an anN zo - 1/3w uadouyN |ejoL
vE0 1€0 910 v1°0 an an 10 ot 1/3w N-SIUUN ‘a1e4)N (€101
aN aN aN an anN aN [40] - 1/8w uaBoJIN |yep|al
SUBNINN
aN an aN an anN ON S0'0 12 1/3w apuon|4
60 TT 950 95°0 Sv'0 S0 1 082 /8w |eloL Jny|ns
v'e [43 ST 9T 11 9T S0 052 7/8w aleyns
9'E L€ S € [ 9T 1 05T /3w apuojyd
L4 L€ 8'C T€ ST 81 T - 1/3w |e10] ‘wnipos
8¢ 1 Lz TE €T L1 T - 1/3w PaAjossIQ ‘WwnIpos
aN anN aN aN QN ON 1 - 1/8w |e3oL ‘wnissejod
aN an an anN an an T - 1/8w paajossig ‘wnisselod
18 9L 1€ (4> L€ 4 T - /8w [elo) ‘wnidjed
8 6L 1€ [43 9'¢ Ty 1 - 7/3w paAjossiq ‘winijed
suoj [eaydAL
an an SESO'0 S8T0°0 *C20°0 6000 6000 - T-wd Wu S 38 'sq¥ AN Panjossia
anN an €71 LS50 60 9v°0 €0 - /8w uogue) a1uediQ panjossia
an anN vt 290 $8°0 LEO €0 - 1/3w uoqJe) JjuediQ eyo)
1L VL €L €L 9L S'L 10 5'8-9 suun Hd
1] 6C ot o1 [44 [44 [4 - /8w s)un egJe) ul Ajuijey|y
1] 8¢ €T [44 €2 61 € - /8w £0De) Se ssaupJey |ejoL
S 15 SE €€ LE [44 ot 005 /3w (SaL) spijos panjossiq [e10L
an an 9z €1 an anN o1 - 9/8w (SS1) spi|os papuadsns |ejo)
an an anN aN an aN 10 - I/w (SS) spilos ajqeapias
|esauan
(st/ez/€) | (81/oe/10) | (81/€2/€) | (81/0€/10) | (8T/€2/€) | (81/OE/T0)
IPM Aia M Aa LYY Mg o WS suun
10323]|03 Aduuey 3404 yuUoN waajsuleinl fow

(8T0Z ‘€T Y21eN pue g€ Asenuer) sjuang SuliojIUOIA] 3uljaseq 34l-1SOd W0} S}NSIY [ednAjeuy jo Alewwns "ye 3|qe]

TYNI = 3414 V8 0JL3HD THL ONIMOTIOL NYId NOLLIZLOYd ONY ISNOJSIY WILSAS HALVM HOd SNOLLYONIAWOIIY ONY SONIGNIS

57



"3u] 'SUGANIOS J3leM 1S

Vv/N 1> Ly ot «V 8T T W COT/NdW elaeg 110J 3
V/N T0> €60'0> £60°0> «£60°0> 160°0> umoys sy 1/53sA200 wnipriodsoidiin
v/N an SE (44 +8€ £€2 T \%m_mﬁs Md (SIPM [lewS) WUO) W00 |€10) INOH-8T
v/N anN 94 (4 *x86 6t T Eu&umu L Md {siPom 28:27) WiaUOD WI041|0) |e10] JNOH-8T
V/N anN 6 aN «QN 14 T Md {sllom [lews) pawayuo) 110 3 JNOH-8T
V/N anN St 1 +¥ [45 1 Md {sI1om 981e7) pawiayuo) 110D *3 JNOH-8T
|elqoioiN
980°0 €800 Zv0'0 00 LE0°0 €v0°0 T00 - 7/8w |e10] ‘wniuons
9800 ¥80°0 00 o0 9€0'0 00 100 - 7/8w paAjossIg ‘wniuons
an anN anN anN an anN 0 [4 3/8n paajossiq ‘AnasaN
an an an an an an [4Y] [4 1/3n [eloL ‘Aandsay
an 1A% (43 €9 8T 6'v 4 ,0s 1/8n |ejo] ‘asauedueny
anN anN 9y 6'S an anN 4 .0s 7/8n panjossiq ‘asaueSuey
S'C (4 A 26’0 1% L't 70 - 1/8w jejo] ‘wnisauden
Se (44 160 160 € L't 10 - 7/8w paajossiQ ‘wnisaude
anN €80 91 97’0 SL'0 6T’0 to0 JE0 7/8w jelo] ‘uoyj
an anN ST0 <o €S0°0 anN c0'0 E0 7/3w paajossiqg ‘uol|
9€¢ [43 L 81 €T 66 [4 000'C 1/8n [e3o) wnueg
14 €€ 148 LT 9 8 4 - 7/3n panjossiq ‘wnueg
anN aN 0oVt 0Le 046 06T (174 002 1/8n jeloL ‘wnuiwunjy
an an 061 0L1 174 an 0¢ v00Z 1/8n paAjossiq ‘wnujwn|y
s|eld
100 an ¥€0°0 7100 ¥£0°0 6100 100 - 7/8w d se ajeydsoydoynpo
anN an ¢E0'0 anN €00 200 200 - 7/8w d se snioydsoyd |ejo)
anN anN an anN anN an S00 T 7/3w uaBoJuN se AN
vE0 TE0 atT’0 vT'0 anN an T0 (0] 8 7/3w uaBoulN se 31eslIN
(8x/ez/€) | (8t/oc/t0) | (81/€2/€) | (81/0€/10) | (B1/€2/€E) | (81/O€E/10)
19M Mg M Ag 1M Mg N IS suun
10323)|02 Asuuey 3104 YyuoN wajsuieiny /N

(8T0Z ‘€2 Yo4eN pue Og Asenuer) syuan3 SuIOUON Bulfaseq d1y-150d WOy SINS3Y [eantAjeuy Jo Alewwns "y ajqel

VNI - 3413 ¥v8 0J13HO 3HL SNIMOT704 NV1d NOILI3LOYd ONV 3SNOJSIY WILSAS d3LVM BO4 SNOILYANIANOIIY NV SONIONIS

58



[}

"U] ‘SucHnjos 2iem ISO

3|qedjdde jou = -

SIOAYjIW = AW

1)) J3d swesBpw = 1/8w
1313wWU J3d UBWAS0IIW= wa/st

:S9I0N
T'LET 9'8Ys oyt L'6YT T'SET 9'S0T AW (d¥0) |enua104 uonINPay uadAxo
L1'9 269 €9 S0°L ¥8'9 98'9 - Hd
68'S 9€'0T TRAS 60°0T 81°0T 59°0T /3w uadAxQ panjossig
oL €9 1€ (14 o 43 wo /st Ayanonpuo)
LEOT 06'0T 97'8 10T 98'6 0S'0T snisja) aimesadway
{gr/ee/e) | (st/0€/t0) | (8r/€z/€) | (81/0€/10) | (8T/€2/€E) | (81/0€E/T0)
1M Ag PN Mg M Ag suun
103129103 Asuuey %404 YlioN wsuley

(8T0Z ‘€7 yd1eN pue g€ Aenuer) sjuanl Suli0}iUOA] Buljaseq all-1S0d WOl s} NsSaY (Ja1aweaed pIat4) |edisAyd jo Asewwns ‘g€ ajqeL

13[01ABIN = AN
1O Asepu0das = DS

wuy Supuodas poylaw anoqe paldIAap 1ou = AN
{81/0€/1 wouy sjdwes snojaaid 3yl Ul palIcdal 319m SIIAJRUR dY} JO JUON "S1SO3 3dNPas 03 djdwies J01I3|[0 Asuuey 8T/€Z/€ 3yl ul papn|aul Jou asam sash|eue |eaidojoiqosdiw) ajgeaydde Jou = /N

Nwi| Bunzodas poyiaw — YW
J3qunu 3jqeqo.d 3sow = NN

|9A3] JUBUIWEIUOD WinusIXew = 1IN
13 43d wesBosaw = 7/8n

‘ZZ Y2JBN UD JDAY 013U WIISUIBW JY] UO P31I3||0D asam sajdwes awyl 3yl Aq pansers 1snf pey uoneydidasd “Jaay 03134D 3yl JO WIISUEW Y] WO S|BIGOI3IW 10§ 8T/ZZ/E UO PalIa|jod ajdwes 10) synsay ,

V/N 1> 0z8 06€ +099 oty 1
v/N 10> 98T'0 £60°0> «98T°0 7810 UMOYs Sy
(8t/ez/€) | (8t/o€/10) | (8T/€2/€) | (8T/0€/10) | (8T/€2/€) | (8T/0E/10)
M Mg LETTY Mg M A TN vIOWS
10333]j03 Aduuey 3104 yuON wajsulel /ow

"8102
:SIION
W GOT/NdWN e(Jajoeg wJojijo) |e10l
1/535A2 DIPIDID
spun

(8102 ‘€Z Yo1eN pue gg Asenuer) sjuang SuLIOJIUOI Buijaseq d41-1S0d WO S1NS3Y [eannAjeuy jo Alewwns 'ye ajqe|

VNI - 3413 ¥v8 OJLIHI FHL ONIMOTIOL NVTd NOLLOILOH ONV ISNOJSTY WILSAS ¥3LVYM HO4 SNOLLYONIAWOOIY ONV SONIONIS

59



13

‘Ajjouosauaiul yuojq 3f3y abod sty

"U] ‘SusHRI0S J3jeM IS

TUNIS - 3413 YvE ODLIHD 3HL ONIMOTIOL NVTd NOILIILOYd GNY ASNOS3Y WILSAS ¥ILYM HOd SNOIVONINWOIIY ANV SONIONIS

60



FINDINGS AND RECOMMENDATIONS FOR WATER SYSTEM RESPONSE AND PROTECTION PLAN FOLLOWING THE CHETCO BAR FIRE - FINAL

4. Water Supply and Treatment

Attachment C includes Stantec’s report documenting its assessment of the potential water
quality issues from the Chetco Bar Fire and implications on performance of the City’s Ranney
collector and WTP. Stantec’s assessment included a review of current conditions and recent
historical performance of the WTP and Ranney collector, including interviewing the WTP
operator and conducting a site visit. The assessment also reviewed potential treatment
modifications or upgrades and distribution system operational adjustments to address potential
water quality changes as a result of the Chetco Bar Fire.

Daily water use in the City has ranged from 0.6 to 1.9 million gallons per day (mgd) over the
past 6 years, with annual average usage ranging from 0.9 to 1.0 mgd. The City’s 2-mgd WTP can
provide a barrier against certain contaminants, such as turbidity and pathogens, but not all
contaminants. The 40-year old WTP was operated daily through 2008, and has operated only a
few weeks per year (on average) during the past few years, mainly to exercise equipment or as a
safeguard when turbidity from the Ranney collector exceeds 0.1 nephelometric turbidity unit
(NTU). It should be noted that OHA does not require the City to operate the WTP. However,
because the WTP is a valuable asset, the City continues to maintain the WTP and keep it ready
for operation if needed, including weekly backwashing of the multi-media filters.

Key Findings
The quality of the water pumped from the Ranney collector generally can be described as
excellent. Stantec’s review of available water quality data indicates:

¢ Alkalinity in water from the Ranney collector varies seasonally, generally ranging from
10 to 30 milligrams per liter (mg/L).

e Calculated total dissolved solids (TDS) historically have remained low (less than 100
mg/L) based on conductivity measurements, indicating that the Ranney collector is far
enough upstream of the ocean to not be affected by high tides.

¢ In the latest round of required regulatory sampling, contaminants were not detected or
the levels were well below regulatory concentration limits.

e During the past 5 years, DBP concentrations routinely have been at non-detect levels or
well below regulatory limits.

o Taste and odor issues in the City’s water supply are rare, and as such the WTP does not
have taste and odor removal processes/equipment.

Possible Treatment Modifications

Based on a review of the potential water quality impacts from wildfires, Stantec identified
several possible modifications to the WTP to provide improved treatment. These range from
enhanced coagulation (changes in dosing) to adding variable frequency drives (VFD) for pumps
at the Ranney collector and at the WTP to adding new treatment processes at the WTP, such as
granular activated carbon (GAC) contactors or ultraviolet (UV) disinfection to address specific
contaminants. Implementing these treatment modifications could take more than a year and
costs could be in the millions of dollars, as shown in Table 2 of Attachment D. Selection and

GS| Water Solutions, Inc. 1"

61



FINDINGS AND RECOMMENDATIONS FOR WATER SYSTEM RESPONSE AND PROTECTION PLAN FOLLOWING THE CHETCO BAR FIRE - FINAL

prioritization of these modifications depends on the concentration and duration of the
contaminants of concern from the fire’s impacts.

Review of the two most-recent rounds of sampling yielded no quantifiable impacts. Moderate
storm events occurred over the winter of 2017-2018 that resulted in turbid water. Based on
conversations with City personnel, the observed water quality (turbidity, pH, and alkalinity)
has not been statistically outside of the typical seasonal ranges. It does not appear that
substantial sediment/organics migration or plugging of the Ranney collector has occurred.

Operational Modifications

Several operational modifications could be made separately or in combination to the existing
WTP and Ranney collector to help mitigate water quality impacts, as follows:

e Keep WTP flows “lower and steadier” to increase sedimentation time and decrease filter
loading rates. This may require the City to implement curtailment or conservation
measures.

o Consider installing VFDs on the Ranney collector and WTP pumps to extend daily
Ranney collector/ WTP operations and reduce instantaneous pumping (longer and
slower). The Ranney Collector and WTP pumps operate on a daily on-off cycle in
response to a tank level, and depending on time of year, the pumps can go on and off
multiple times per day

¢ Increase alum and polymer dosing in response to potential increased turbidities;
additional caustic will be needed to adjust the pH.

¢ Increase chlorine dosing in response to potential increases in specific pathogens or as a
pre-oxidant to select contaminants.

Each of these operational modifications has potentially negative impacts. For example, the
chemical dosing options will result in higher chemical costs and increased solids handling;
extended operations could affect labor costs and may require capital investment for VFDs;
while curtailment could become a political and community concern. A proactive public

relations and information campaign could help reduce these concerns or negative impacts.

5. Hydrology and Geomorphology

Attachment D is a TM prepared by Stillwater documenting their initial assessment of the
Chetco Bar Fire’s potential impacts to the hydrology and geomorphology of the Chetco River.
This section summarizes the findings and recommendations from that assessment.

Stillwater conducted the assessment based upon a literature review, field reconnaissance, and
professional experience in the region. The assessment considers the potential effects of the
Chetco Bar Fire to rainfall-runoff dynamics, sediment-production (erosion) and sediment-
delivery processes, and channel stability. The recently completed BAER report for the Chetco
Bar Fire was an important resource for the assessment (USFS 2017a, b). Effects recorded by
other researchers from two past wildfires, Silver Fire of 1987 and Biscuit Complex Fire of 2002,
further informed Stillwater’s assessment.

GS| Water Solutions, Inc. 12

62



FINDINGS AND RECOMMENDATIONS FOR WATER SYSTEM RESPONSE AND PROTECTION PLAN FOLLOWING THE CHETCO BAR FIRE - FINAL

Key Findings

Under natural conditions, the combination of the Chetco River watershed’s rugged
physiography, high drainage density, and high rainfall associated with a Pacific marine climate
results in high annual runoff and flashy short-duration peak flows, but low summer flows. The
climate helps support a dense forest cover throughout much of the watershed, which is limited
by underlying geology and limited urban developments.

The City’s Ranney collector, near the North Fork confluence, lies along a reach of the Chetco
River that is dominated by sediment deposition, where broad, coarse-grained gravel bars are
periodically reworked laterally and vertically in response to annual high flows.

The watershed has experienced three large wildfires in recent decades (Silver in 1987, Biscuit
Complex in 2002, and Chetco Bar in 2017) that have coincidently grown larger within the
watershed boundaries with each new event. Wildfires have the potential to exacerbate runoff
concentration and flashiness, soil erosion, turbidity concentrations (and other water quality
constituents), and deposition in downstream areas. Observations made by other researchers
following the older Silver and Biscuit Complex fires noted little occurrence of these processes.

Within the months since the Chetco Bar Fire, the few flushes of runoff through the watershed
appear to have resulted in minor delivery of fine sediment and burned organics from some of
the most heavily burned tributaries, such as Panther Creek, and limited, transient sediment-
accumulation along larger gravel bars in depositional zones of the Chetco River, such as the
Loeb State Park and North Fork gravel bars. Clear water was observed in nearly all inspected
small and large tributary streams following the current water-year’s largest storm and runoff
event. The only noted occurrence of turbid-water runoff was from small streams draining
burned areas with active salvage-logging.

Overall, the potential for post-fire hydro-geomorphic impacts to the City’s Ranney collector
through scour of the adjacent gravel bar and floodplain or deposition of fine sediments upon
either surface appears low, based on the minimal post-fire changes observed to date. The stream
power of the lower river appears sufficient under normal circumstances to flush-out any debris-
laden flows to the ocean and limit excess sedimentation of fine particles in the lower river. The
potential for post-fire effects to runoff, sediment-transport, and water quality may remain for
several years until the vegetation cover has reestablished and stable soil layers have reformed in
the burned areas.

The Ranney collector extends down to about 10-20 feet lower than the riverbed and is set back
at least 100 feet laterally from the active river and gravel bar. The lateral intake screens are
relatively short (~70 ft.), and do not extend under the river’s gravel bar. With this configuration,
water should have good travel time and filtration as it migrates to the Ranney collector’s intake
screens, and water quality should not noticeably change because of increased turbidity in the
mainstem Chetco River flow. If the well were directly in the river, like the Ranney collector for
the nearby community of Harbor, the saturated riverbed during times of increased turbidity
may cause filtration effectiveness to decline. If the river stage increases or the active channel
migrates closer to the Ranney collector, the effective setback of the Ranney collector decreases
and the risk for possible water quality impacts at the collector increases.

Finally, Stillwater’s geomorphology assessment noted that the Chetco River segment near the
North Fork confluence exhibited significant lateral adjustment during the past 70 years, where

GSI Water Solutions, Inc. 13

63



FINDINGS AND RECOMMENDATIONS FOR WATER SYSTEM RESPONSE AND PROTECTION PLAN FOLLOWING THE CHETCO BAR FIRE - FINAL
[...]
The analytical parameters required raw water samples that had not been chlorinated.

Harbor and Brookings have Ranney collector wells on the Chetco River. The Ranney wells collect water from the aquifer
below the river. Public utility district personnel report most of the water in the well is supplied by the Chetco River. The
well water is chlorinated at the source so the lab decided to collect water from the river source near the collector wells.

The Harbor drinking water samples were collected about 100 m downstream from the well where there was an access
trail to the south bank of the Chetco River.

L ] 3
Harbor sample site south bank Chetco River 100 m downstream of Ranney collector "0

Harbof - south bank Chetco Ranney collector

an
ity
By

119 | Page 190f23 |




The Brookings drinking water samples were collected about 70 m southwest of the well a few meters downstream of the
confluence of the Chetco and the North Fork Chetco Rivers.

Brookings sampling site 70 m SW of the well on the north bank of the Chetco River. The Mount Emily ridge in the
background of the well and truck photo was burned in the fire.

120 | Page200f23 |




The Gold Beach drinking water samples were collected at the water treatment plant on the south bank of the Rogue
River from a raw water spigot access.

121 | Page 210f23 |




Gold Beach sample location: 42.46471N X -124.36274W

[

Gold Beach drink?ng water sampling site

3 Walelerburn

G o] [ SR
‘Hagch™ ‘M o

122 | Page220f23 |




Brookings sample location: 42.07381N X -124.21372W
Harbor sample locatioin: 42.06522 X -124.23926

Brookings drinking water sam

=

123 | Page230f23 |




FINDINGS AND RECOMMENDATIONS FOR WATER SYSTEM RESPONSE AND PROTECTION PLAN FOLLOWING THE CHETCO BAR FIRE - FINAL

Attachment C - Stantec Report

Review of Potential Improvements or Modifications to the Existing Water Supply, Treatment
Plant and Distribution System - In Response to Chetco Bar Wildfire, May 2, 2018.

GS! WATER SOLUTIONS, INC.

124



125

Review of Potential Improvements
or Modifications to the Existing
Water Supply, Treatment Plant
and Distribution System

In support of Contract for Technical
Assistance for the Chetco Bar Fire
impact on the City Water System

May 2, 2018

Prepared for:

City of Brookings

Prepared by:

@ Stantec [l-

Water Solutions, Inc.




Table of Contents

EXECUTIVE SUMMARY .....ccciciisnneiisssoionissssesissssrsssssnssssssssossssrsssessassssssssrsssssssssansisessssessssnssassse |
1.0  INTRODUCTION.......ccccceniunienissnncsssnrnsessennsessssnssssssansssssassssossiassassssssasensssssssrsssaas assnsasssns 1
1.1 BACKGROUND. ...ttt ettt e s e eeae s sebe e s etbeeesaaneeesatsaeesbaeeesaneaeeesaeaees 1
1.1.1 PUIPOSE ..ottt et e e s e s e ebaae e s e e eanbree s e e s sabasaaneesasasssenaans 2
1.1.2 Related ACHVItIES. ..........eueiiieieeiiir e e 3
1.2  EXISTING SYSTEM BACKGROUND......cccttimtiimirieriiienieeneceerteeieecreesinaesaeesreeseabeeeas 3
1.2.1 Historical Water Usage...........ccoiiiiiiiieeecinecee e e 4
1.2.2 OVEIVIEW OF WTTP ...t s et e e e e e e e e s eens 7
1.3  HISTORICAL WATER QUALITY AND TREATMENT .......eoriiiiiirieerreeeeeeerienee e 9
1.3.1 ATKAHNILY .......oeeeeeeie ettt e e b sttt ae e e e eane 10
1.3.2 Finished Water pH ...........oooiii ettt et e 11
1.3.3 CONAUECEIVIEY ..ottt sttt e e st e et e s e cnteeee s ssanee 12
1.3.4 Regulatory ReVIEW ...........cocciiiiiiiiiiieeeeeitcte ettt e 13
1.3.5 Taste aNA QOIS .........oeiieeiie ettt et e e e e e e s aaereeaeeean 14
1.3.6 Chemical USAGe..........coouiiiiiiieeciee ettt e s 14
2.0 POTENTIAL WATER QUALITY IMPACTS FROM WILDFIRE ...........ccccecrveeirinsniencenes 15
2.1 HIGH SEDIMENT LOADS ...ttt tte e eree e e seee e seees st e e s saeeeesenreeesnnnes 15
2.2 HIGH TURBIDITY/SUSPENDED SOLIDS.........ccoiiiiiiieeciciieececeresere et ee e 15
2.3 ELEVATED PATHOGEN CONCENTRATIONS........ccooiiieiiiieee e 16
24  ORGANICS AND COLOR .....ooiiiiiie ittt ettt ettt e sere e et se et e e seeneeereeneaaes 16
25  TASTES AND ODORS.......cctiiieiiieeeiireeenite st e e s stbeesaent e e s s re e e e reessanbeessesrenesarneesans 17
26 OTHER TRACE ORGANICS .........ooiiiiiieeee ettt ettt e s e e 17
2.7 NUTRIENTS ... .ottt ettt s er e e st re e st e e e sate s bt e ssrasessbesonneesinnees 18
28  METALS AND CYANIDE........oooioie ettt e e 18
3.0 TREATMENT AND OPERATIONAL OPTIONS TO MITIGATE WATER
QUALITY CHALLENGES ..........cccciiinnnriiinnniissssisssssnsssssnsesissesersssssnessssssessssssesessssesassns 18
3.1 TREATMENT MODIFICATIONS .....ooooiiiii ettt e et ee s sae e e s 19
3.1.1 Enhanced Coagulation..............oeiii ittt e e e 19
3.1.2 Enhanced Disinfection............coouii i 19
3.1.3 Activated Carbon AdSOrplion.............cooiviiiiiiiiccii e 20
3.1.4 Advanced OXIdation .............ccooiviiiiiiiier i 22
3.15 High-Pressure Membrane Filtration (NF or RO) ........cc.oooviiriiiiieciieeeees 23
3.1.6 Summarized Cost Comparison for Treatment Improvements....................... 23
3.2  OPERATIONAL MODIFICATIONS........cotiorieiiereeeree e seeeesie e e essasesssreeibeesaenes 24
4.0 SUMMARY AND CONCLUSIONS ........cccoctiieimiiinenirsrresssnnesissasenssssnssessssesessssonessssnnes 25
5.0 REFERENCES........cciciiiiiiiinntiinniiiiicssiisieneeiisssasissssssessssessssnssessssssasssnssesssonsrossasssans 25

126



LIST OF TABLES

Table 1 - Summary of Brookings Water Production from 2012-2017 (mgd).........cc.cccoveeveeenrenns 4
LIST OF FIGURES

Figure 1 — Aerial Photo of WTP and Ranney Collector..............ccccccviioiiiirieerieeieeceecee e 2
Figure 2 — City of Brookings Water System Schematic ..............cccccoeeiiiiiiiiiiiccieeeeeceeec, 5
Figure 3 — Average Daily Water Production from 2012-2017..............ccccvveeeeereeceeeeieeeeeeereeeens 7
Figure 4 — Average Monthly Water Production from 2012-2017 .............ccoiieeiiieecieeeeee e, 7
Figure 5 — Aerial Photo Of WTP Sie..........cccciiiiiiiiiiiiiieee e 8
Figure 6 - Interior WTP Floor Plan from Master Plan (HGE)............c.ccccoeeveeiiiicc e, 8
Figure 7 — Raw and Finished Water Alkalinity from 2012-2017 ...........cccooooveeieeiceie e, 10
Figure 8 — Finished Water pH from 2012-2017...........cooiiiiiiiiiiiieee e 11
Figure 9 — Raw and Finished Water Conductivity from 2012-2017............c..cccoevveeveevveecreeeennee. 12
Figure 10 — Medium Pressure UV REACHON...............cooieeiieeiiieeie ettt eene e 20
Figure 11 — PAC Temporary Feed Bulk Bag System...........cccoveeeieiiiioieececcece e 21
Figure 12 — GAC Pressure Vessels (courtesy of TIGG) ............coooiiiiieiiiiiciiiieeceee e 22
LIST OF APPENDICES

APPENDIX A

127



Executive Summary

The recent Chetco Bar Fire burned a significant portion of the Chetco River watershed
and the water quality in rivers and streams could be impacted for many years to come.
The City of Brookings' potable water supply is extracted underneath the Chetco River via
a Ranney Collector and is classified as groundwater by the Oregon Health Authority.
However, the resulting river water quality changes may affect City's supply in many ways
including:

* Elevated turbidity, suspended solids, and/or pathogens

e Elevated color and total organic carbon (TOC) concentrations which can form
high levels of DBPs following disinfection using chlorination

¢ Objectionable tastes and odors

¢ Trace concentrations of other objectionable organics, metals, and nutrients

The water quality pumped from the Ranney Collector can generally be described as
excellent. Daily water use within the City has ranged from 0.6 to 1.9 mgd over the past 6
years, with annual average usage ranging from 0.9 to 1.0 mgd. Brookings is fortunate to
have a 2 mgd conventional filtration plant (WTP) that can provide a barrier against
certain contaminants such as turbidity and pathogens, but not for all of the potential
contaminants listed above. The 40-year old WTP was operated daily through 2008, and
has only operated a few weeks per year (on average) over the past few years, mainly to
exercise equipment or as a safeguard when turbidities from the Ranney Collector exceed
0.1 NTU. It should be noted that the City is not required by the State to operate the WTP
at all. However, as the WTP is a valuable asset, the City continues to maintain the WTP
and keep it ready for operations if needed, including weekly backwashing of the multi-
media filters.

Depending on the concentration and duration of the contaminants of concern from
wildfire impacts, the existing WTP may need the following modifications to provide
improved treatment:

¢ Higher coagulant doses (enhanced coagulation) to remove color and/or TOC
New flocculators to take advantage of the tube settler systems (to clarify the water
prior to filtration)

¢ Improvements to solids/backwash water handling system
UV disinfection for inactivation of certain pathogens
GAC contactors downstream of the high service pumps at the WTP for trace
organics and tastes and odor control

e RO or NF to remove trace contaminants not removed by other processes
VFDs for pumps at the Ranney Collector and at the WITP, to allow for
slower/steadier flows throughout each day, which may allow a lower capacity
treatment system to be installed

128



* De-rating of WTP capacity; customers could be asked to reduce or conserve

water if necessary

The cost to implement some of these treatment improvements (dependent on which are
needed) could be in the millions of dollars, and may take over a year to implement. These
are presented in Table ES-1, and costs are provided as a rough order of magnitude for
comparison purposes. The City could lower costs by implementing certain operational
measures, such as reducing water consumption via conservation requirements.

Table ES.1 -~ Summary of Potential Treatment Improvements (2 mgd)

Increased

Project Annual
Improvement Benefits Cost O&M Costs
Flocculators and misc. WTP Allows for enhanced coaguiation for $1.5M+ $25k+
and Ranney upgrades higher TOC and turbidity loading. ’
UV disinfection and electrical | Increased pathogen inactivation
upgrades (inside WTP) {Cryptosporidium) $500k+ 35k
GAC pressure vessels Treatment for trace organics and T&0O. | $750k+ $20k+
(outdoors)
New Reverse Osmosis
Treatment System (new Multiple trace contaminants. $5M+ $300K+

building)

Results from the limited baseline water quality sampling activities in 2018 have indicated
minimal impacts to raw water quality from the Chetco Bar Fire. However, it could take
another year or two (coupled with heavy rain events) for more-significant impacts to be

observed.

129




Introduction

1.0 INTRODUCTION

The City of Brookings' source of water comes from the Chetco River Watershed,
a mostly forested area largely located on U.S. Forest Service (USFS) and Bureau of
Land Management (BLM) lands. The City's raw water is collected through a
subsurface intake system (also known as a "Ranney Collector”) located near the
lower end of the Chetco River watershed at the confluence of the North Fork River
and mainstem of the Chetco River. Though classified as a groundwater source,
the City has the option to filter the water pumped from its Ranney Collector at its
water tfreatment plant (WTP), or deliver it directly after disinfection (by
chlorination) to its 8,000 cifizens.

1.1 BACKGROUND

The City has sporadically (0 to 6 weeks per year) used the conventional filtration
plant over the past decade. It has typically only been used during periods when
turbidities from the Ranney Collector have exceeded 0.1 NTU, or to exercise
process equipment. The WTP is a “carryover” from when the City used to withdraw
water from an adjacent surface water intake, but was continued to be used on
a daily basis from 1985 (when the Ranney Collector was built) until 2008. Figure 1
presents a location map indicating the main features of the City's supply and
treatment system. Also shown for perspective is the location of Harbor Water's
Ranney Collector.

During July through October 2017, the Chetco Bar Fire burned nearly 192,000
acres of the watershed. These acres are almost entirely within the City's source
watershed upstream of the Ranney Collector. Both the Bureau of Land
Management (BLM) and United States Forest Service (USFS) completed
assessments of the burn area (Fall 2017), and identified major impacts with the
potential for immediate and long-term increases in runoff flows, erosion, and
water quality risks. BLM and USFS assessments noted that the intensity of the burn
can cause physical changes to the drainage characteristics of the soils, reducing
infiliration and increasing runoff from the watershed. As pointed out by the USFS
hydrologist through e-mail communication, the increased runoff increases the
risks of lateral and vertical channel scour from higher peak flow events. This could
reduce the filtering capacity of the City's Ranney Collector, and expose it more
directly to impacted water quality in the surface water. The loss of cover
vegetation has also left the impacted portion of the watershed vulnerable to
erosion, creating a high potential for runoff to carry significantly greater quantities
of silt and ash during heavy rain events.

i p:\portland\347 - cily of brookings\004-chetco bar fire waler systimpacts support\report\sianiec
tm_brookings_wtp_performance_eval_report_draft_05022018.docx ]

130



Introduction

| Brookings
Ranney
l Collector

Harbor
Ranney
Collector

Figure 1 — Aerial Photo of WTP and Ranney Collector

The USFS assessment also noted maijor risks from water quality impacts of the fire,
including elevated sediment/turbidity, dissolved organic compounds, nutrients,
and metals in the river which could enter the Ranney Collector. Further, large
quantities of aerial fire retardant (Phos-chek) were applied to combat the fire. The
combined potential for channel scour exposing the collector laterals, and
increased turbidity and poorer water quality could render it difficult for the City to
deliver water that meets drinking water quality regulations and/or safisfy its
customers. The USFS assessment also noted the risk of forming elevated levels of
disinfection by-products (DBPs) as a result of chlorinating water that has higher
levels of dissolved organics.

1.1.1 Purpose

The City of Brookings (City) established a professional services contract with GSl
Water Solutions, Inc. (GSI) to provide as-needed technical assistance to address
the Chetco Bar Fire impacts on the City's water system. GSI included Stantec as
a teaming partner to assess treatment issues from potential water quality impacts
from the fire. The work is funded in part by an Emergency Source Protection grant
awarded to the City by Oregon Health Authority.

i p:\portland\347 - city of brookings\004-chetco bar fire water syst impacts support\report\stantec
tm_brookings_wtp_performance_eval_report_draft_05022018.docx 2

131



Introduction

Per the Scope of Work developed, the main purposes of this report are to:

e Review the current conditions and recent historical performance of the WTP
and Ranney Collector, and

e I|dentify potential treatment modifications/upgrades and distribution
system operational adjustments based on anticipated/potential water
quality changes as a result of the Chetco Bar wildfire.

This high-level evaluation considers the various processes/technologies that can
address the types of water quality constituents that may be present following a
significant wildfire in a large watershed, and which could occur for many years
following the wildfire. The evaluation also presents costs and operational
considerations.

1.1.2 Related Activities

Concurrent with the WTP Evaluation, other activities completed as part of the
overall contract, include:

e Review of available historical water quality data from the Chetco River
watershed to develop baseline information to compare and assess with
new water quality and sampling efforts.

« Development and implementation of a water quality sampling and analysis
plan (SAP), focused on various water quality parameters that could evolve
[...]
relates to how these might impact the City's ability to continue providing high-
quality potable water to its customers if any of these contaminants are present
in the water supply.

2.1 HIGH SEDIMENT LOADS

This condition could occur during and following heavy rains which could wash
out high volumes of soils and silts from the affected areas of the wildfire, which
would then end up in the river. This would be more of a concern if Brookings
had a surface water intake, but the subsurface Ranney Collector system,
underlying sands and gravels, should avoid large volumes of settleable solids
from entering the raw water pipeline.

However, if high sediment loads persist in the river, it could conceivably be
possible to plug the river bed and thereby reduce the infiltration capacity into

the collector laterals. The presence of high sediments is also related to the
potential occurrence of high turbidities, which is discussed below.

2.2 HIGH TURBIDITY/SUSPENDED SOLIDS

Turbidity is a measure of the light-scattering property of water which contains
suspended particulate matter. Turbidity usually represents the very small

144



Error! No text of specified style in document. Errorl No text of specified style in document.

particles which will not settle without “assistance” (such as colloids). Turbidity
may also represent a fraction of the settleable solids within the water column.

It is quite possible that high turbidities in the river can impact what enters the
Ranney Collector laterals. Based on historic turbidity data from the Ranney
Collector, turbidities have approached 0.3 NTU during some winter months,
which probably correlates with high river flows and high turbidities. So, if
excessively high turbidities occur in the river from the wildfire runoff, it is possible
that turbidities > 0.3 NTU could occur in the Ranney Collector effluent. Itis
difficult to predict how high turbidities from the Ranney Collector might reach,
but it seems like 5 NTU is a "reasonable” upper limit.

The existing WTP has been able to successfully filter the higher-turbidity water in
the past, and is likely to be able to filter even higher turbidity water if necessary.
It would be idedl if the flocculators were operational to help with floc formation
and filterability during an extended period of elevated turbidities, but as long as
the influent turbidity is less than 5 NTU, the existing plant without flocculators may
still be able to produce acceptable water without backwashing too frequently.

Higher turbidities will likely require higher coagulant dosages and more-frequent
backwashing. These conditions could impact the ability of the existing
backwash/sludge pond to clarify the residual stream before the overflow is
discharged to the adjacent creek.

2.3 ELEVATED PATHOGEN CONCENTRATIONS

There is limited reference information available that addresses pathogen level
impacts after a wildfire event. While it is unlikely that there will be a measurable
increase in net pathogen (coliform, virus, etc.) activity in the watershed, what
may occur is that a larger concentration could be washed into receiving
streams during storm events via increased sediment loads.

24 ORGANICS AND COLOR

The current levels of dissolved organic carbon (DOC), TOC and color in the
Chetco River, and in the water pumped from the Ranney Collector, are low. This
is further reflected by the low concentrations of disinfection by-products (DBPs)
in Brookings' distribution system. If the concentrations of TOC/DOC and/or color
increase in the wake of the Chetco Bar fire, it is possible that the Ranney
Collector supply could also exhibit elevated TOC/DOC and color.

16

145



Error! No text of specified style in document. Error! No text of specified style in document.

Color and/or TOC can be removed from the water via conventional treatment
methods (coagulation/sedimentation/filtration), with coagulation conditions
(type, dosage, pH) dependent on concentrations and desired finished water
gquality. Advanced oxidation and adsorption can also be considered as
additional tfreatment options.

2.5 TASTES AND ODORS

Briefly discussed in the water quality review section, objectionable tastes and
odors (T&O) can come from a variety of sources and are generally considered
to be aesthetic issues and not health-related issues. The sources of T&O in
drinking water can originate from high concentrations of algae (which then
release T&O compounds into the water), from decaying organic matter, or from
high concentrations of minerals or metals. Customers will often notice high
concentrations of chlorine which can be considered a nuisance. In the case of
the Chetco River, the occasional presence of elevated TDS/salinity (as
experienced in the Harbor water supply recently) can result in objectionable
T&O. The frequency and duration of T&O events can vary widely from year-
round to infrequent seasonal episodes.

The potential for objectionable T&O to occur in a surface water supply following
a major wildfire in the watershed is considered to be fairly high based on
literature and experiences in other western United States locations. Often times
this can present as smoky or earthy tasting water (Waskom 2013).

Depending on the type of T&O and the concentration/frequency/duration,
various treatment methods can be considered including advanced oxidation
and adsorption.

2.6 OTHER TRACE ORGANICS

Based on reported/documented occurrences elsewhere in the western US,
there is the potential for degraded WQ with trace organics to continue for many
years following the wildfire, or have little o no impact dependent on a number
of factors (EPA 2009). As the City has not detected SOCs or VOCs from routine
regulatory monitoring, if there are any detections in the future, they could
potentially be linked to the impacts from the wildfire.

146



Error! No text of specified style in document. Error! No text of specified style in document.

2.7 NUTRIENTS

Chemical compounds which include nitrogen (N) or phosphorus (P) can be
released into the waterways following a wildfire via releases from vegetation
and/or sails, or from the use of fire retardants. These compounds can be either
organic (associated with carbon) or inorganic. Phos-Chek was apparently used
over wide areas during the Chetco Bar fire. Inorganic nitrogen compounds
such as nitrite and nitrate can occur in water under the right conditions.

The presence of high concentrations of nutrients, including ammonia and
phosphates, can trigger growth of algae species in water, which can then lead
to T&O events. These events can be seasonal in nature since algae thrive in
warmer water.

Depending on the type of compounds present in the water, removal can be
achieved via conventional tfreatment (coagulation/filtration) or adsorption.

2.8 METALS AND CYANIDE

Up until the 2009 Station Fire in Southern California, there had been limited
information collected and summarized about frace metal levels seen in
receiving waters after a wildfire (Burton 2016).

Concenftrations of copper, iron, manganese, mercury, arsenic, lead, and nickel
were higher in samples collected inside the burn area post storm event, which
indicated the Station Fire played a major role in mobilizing these trace elements.
The primary mechanism for the mobility of these trace elements was with the
movement of sediment. It should also be noted that a blanket of ash (lye) can
increase soil pH, and influence the species of metals that get released.

Cyanide levels may also be observed after a wildfire. Sodium ferrocyanide is

found as an anti-corrosion agent in fire retardants, and can release cyanide ions
when UV degraded or exposed to high temperatures.

3.0 TREATMENT AND OPERATIONAL OPTIONS TO MITIGATE
WATER QUALITY CHALLENGES

Based on information presented above, there are treatment modifications
which can be considered by the City if the water quality from the Ranney

147



Error! No text of specified style in document. Error! No text of specified style in document.

Collector is degraded as a result of the Chetco Bar fire. The City is fortunate to
have a 2 mgd conventional WTP which can be used for select circumstances,
but it was not designed to treat/remove many contaminants of concern for this
situation. There are also possible operational modifications which can be
considered to mitigate or reduce impacts from certain WQ conditions.

3.1 TREATMENT MODIFICATIONS

There are many potential improvements or modifications that could be made to
improve treatment performance, but for this high-level evaluation they have
been categorized into the five options discussed further in this section.

3.1.1 Enhanced Coagulation

This option would help address increased turbidities, some organics, and
sediment loading in the source water. Specific components are around
improving the existing flocculation/sedimentation basins and would include:

e Replace/reinstall the flocculators
Improve baffling and reduce short-circuifing within the basins
Evaluate different coagulants and high doses of coagulants
Improve chemical feed systems
Expand backwash/residuals handling pond to handle additional loading
fromm WTP

3.1.2 Enhanced Disinfection

If pathogens become a concern, the WTP could be used continuously to
provide a physical removal step in addition to chlorine disinfection. However,
depending on the level of treatment credit that may be required, disinfection
using ultraviolet light (UV) or chlorine dioxide could be a more sustainable long-
term solution. This could be used with or without filtration depending on water
quality challenges. An example of a medium-pressure UV unit is shown in Figure
10.

148



Error! No text of specified style in document. Error! No text of specified style in document.

.

Figure 10 — Medium Pressure UV Reactor

3.1.3 Activated Carbon Adsorption

Powdered activated carbon (PAC) and granular activated carbon (GAC) have
a long frack record for being able to remove and treat many types of organic
contaminants.

PAC is typically dosed in a slurry solution as far upstream in the treatment
process as possible to provide a long contact time for adsorption of target
contaminants. At the WTP, the PAC would be settled out in the sedimentation
basin and would likely generate a large amount of sludge (depending on
dosage) that would then need to be disposed. PAC can be an attractive
alternative as it can be mobilized quickly and has a relatively low capital cost
for implementation. However, using on a long-term or extended basis would
result in high material costs, and increased solids handling. A temporary PAC
feed system is shown in Figure 11.

20

149



Error! No text of specified style in document. Error! No text of specified style in document.

Figure 11 - PAC Temporary Feed Bulk Bag System

GAC comes in different sizes, but can be used as a filter media that is lighter
than traditional anthracite media. GAC has open areas on its surface that
facilitate adsorption of molecules/compounds. The adsorption capacity of GAC
depends on a lot of different variables, but the most important is the length of
time that the water is in contact with the media. The primary design criteria for
GAC adsorption of organics is empty bed contact time (EBCT). EBCT is
calculated as the volume of the GAC divided by the flowrate. An optimal EBCT
for most organics removal is 10 minutes (or greater), and the typical minimum
suggested EBCT is 5 minutes. There are some installations of GAC as a filter
media which use < 5 minutes of EBCT. The GAC's adsorption capacity
eventually exhausts and the GAC needs to be replaced, with the frequency of
replacement depending on flow volumes freated and water quality; such as
total organic carbon (TOC).

GAC can be employed at the WTP using two different methods:
1. As a filter media, and/or

2. As a stand-alone contactor arrangement, either in pressurized vessels
or in open/gravity basins.

The primary purpose of multimedia filters is for particle removal, however the top
layer of anthracite media can be replaced with GAC media to provide a dual
role of particle removal and to facilitate removal of organics. In order for GAC
to be effective at removing selected organic compounds sufficient EBCT must
be provided. Therefore, the depth of GAC needs to be enough to provide a
minimum EBCT to meet the removal requirements, at the maximum filtration
rate. Preliminary analysis of the existing WTP filter beds indicate that
replacement of the anthracite with GAC would not provide sufficient EBCT if the
WTP were to be run at its 2.0 mgd capacity.

It is possible to achieve >7.5 minutes of EBCT if new pressure GAC contactors are
used downstream of the existing filters. The most economically feasible pressure
vessel for this application would be vertical and 10-feet diameter by 20-feet tall,
containing about 20,000 pounds of GAC. Two vessels would be needed to
provide 2.0 mgd of treatment capacity. An example of this system is shown in
Figure 12. Of the activated carbon options, this is the one that would be
recommended to be evaluated further for potential implementation. Costs for
this option do not include a building, and assume a suitable location could be
found between the filters and first customer in the distribution system.

21
150



Error! No text of specified style in document. Error! No text of specified style in document.

[ - _ 5
e > b 3 e
i . T

Figure 12 — GAC Pressure Vessels (courtesy of TIGG)

It should be noted that the adsorption capacity of the GAC will decrease over
time, as it continues to remove TOC from the feedwater. Hence, the GAC must
be replaced/regenerated every few years depending on site-specific
conditions and GAC type. Therefore, if using for organics or T&O control, the
ability of GAC decreases over time, until the media is replaced. The GAC
replacement requirement is often considered a major disadvantage of using
GAC as a filter media for T&O control, when compared with other options, since
it disrupts plant operations and creates additional costs. However, GAC has the
advantage of being passive in that it doesn't need to be turned on/monitored
like a PAC or advanced oxidation system.

3.1.4 Advanced Oxidation

Certain oxidants or oxidation processes are strong enough to alter/destroy trace
organics or contaminants of concern. These processes include:

e Ozonation
¢ UV-mediated advanced oxidation process (UV AOP) using high-dose UV
plus chlorine or peroxide as an oxidant

The use of ozone in drinking water treatment plants has increased over the past
two decades as provides multiple water quality benefits, including excellent
T&O control, reduction of chlorinated DBPs, disinfection of Cryptosporidium and
Giardia, oxidation of frace organics, micro-flocculant for improved filtration
performance, ability to enhance the bio-filiration process, and destruction of
algal toxins. Ozone is usually added to the raw water prior to coagulation, or
prior to filtration following clarification.

22
151



Error! No text of specified style in document. Error! No text of specified style in document.

Use of UV-mediated AOP for T&O control requires a post-filtration location (to
achieve the highest UV transmittance possible through the UV reactors) and is
not as widespread in the US compared to ozone, however it offers potential
cost, space and operating complexity benefits (compared to ozone) which
should be considered. This process creates extremely reactive species such as
hydroxyl radicals and/or chlorine radicals which destroy organic compounds in
the water, while the high-dose UV continues to provide disinfection benefits. This
process is still considered "evolving”" as many utilities and manufacturers around
the country are studying it to develop better design, operating and cost
information.

Due to the large overall costs and operational complexities of using advanced
oxidation, it was not considered further as part of this evaluation.

3.1.5 High-Pressure Membrane Filtration (NF or RO)

The most extreme case of advanced treatment would be considering use of
nanofiltration or reverse osmosis. Nanofiltration (NF) is typically used when trying
to soften water, and reverse osmosis (RO) for dealing with brackish or high TDS
waters. If enough minerals and/or ions start impairing water quality, a high-
pressure membrane system may be an option worth investigating further.

One of the biggest challenges facing RO systems is the volume and quality of
reject water (also referred to as concentrate or brine), mostly as it relates fo its
handling and disposal. Up to 20% of the RO influent flow is produced as
concentrated brine solution, which represents 0.5 mgd (350 gpm) at the
maximum permeate flow of 2.0 mgd to replace/supplement the WTP. An RO
system would represent the most robust treatment system that could be
employed for severely impaired water.

Implementation of an RO system would require a new building, chemical feed
systems, and a post WTP filter tie-in location. Also, brine disposal would need to
be handled by the City's wastewater treatment plant or some other method.

3.1.6 Summarized Cost Comparison for Treatment Improvements

High-level, rough order of magnitude project and O&M costs for the freatment
options screened for consideration are presented in Table 2. These are provided
as a baseline for comparison and can be used to help the City decide if they
would like to evaluate any particular option(s) further.

23
152



Error! No text of specified styte in document. Error! No text of specified style in document.

Table 2 - Summary of Potential Treatment Improvements (2 mgd)

increased

Project Annual
Improvement Benefits Cost O&M Costs
Flocculators and misc. WTP Allows for enhanced coagulation for $1.5M+ $25k+
and Ranney upgrades higher TOC and turbidity loading. ’
UV disinfection and electrical | Increased pathogen inactivation
upgrades (inside WTP) (Cryptosporidium) $500k+ $5k+
GAC pressure vessels Treatment for trace organics and T&O $750k+ $20k+
(outdoors) '
New Reverse Osmosis
Treatment System (new Multiple trace contaminants. $5M+ $300K+
building)

3.2 OPERATIONAL MODIFICATIONS

There are a number of operational modifications that could be made
separately orin combination to the existing WTP and Ranney Collector to help
mitigate water quality impacts. These are summarized in the following bullets:

o Keep WTP flows low to increase sedimentation time and decrease filter
loading rates. This may require curtailment or conservation measures be
implemented by the City.

e Extend daily Ranney Collector/WTP operation and reduce instantaneous
pumping (longer and slower). This may require variable frequency drives
(VFDs) be installed on the Ranney Collector and WTP pumps.

¢ Increase alum and polymer dosing in response to increased turbidities. Will
also need to use additional caustic to adjust pH.

¢ Increase chlorine dose in response to increase in specific pathogens or as
a pre-oxidant to select contaminants.

While the chemical dosing options will result in higher chemical costs and
increased solids handling, flow reductions may become a political and
community concern. A proactive public relations and information campaign
could help reduce customer strain. Extended operations could impact labor
costs and may require capital investment for VFDs.

24
153




4.0 SUMMARY AND CONCLUSIONS

Review of the most recent rounds of sampling yielded no quantifiable impacts
to be noted. There have been moderate storm events that occurred over the
winter, which resulted in very turbid water. Based on conversations with City
staff, the observed water quality (turbidity, pH, and alkalinity) has not been
statistically outside the typical seasonal range. It does not appear that
substantial sediment/organics migration or plugging of the Ranney Collector has
occurred so far,

At this time, it is recommended that the City continue monitoring efforts over the
next few seasons or years as a safeguard to help provide an early warning in
case conditions change. The City could also consider updating their emergency
response plan to incorporate potential responses and level of services goals to
an impaired water quality event.

5.0 REFERENCES

Burton, C., et al. "Trace Elements in Stormflow, Ash, and Burned Soil following the
2009 Station Fire in Southern California.” PLoS ONE 11(5): e0153372. (2016)
https://doi.org/10.1371/journal.pone.0153372

Clark, S.C. "Water Quality and Treatment Impacts of a Watershed Forest Fire.”
Proceedings. AWWA WQTC, Toronto, CA, November 2010.

Waskom, R., et al. “Fact Sheet 6.706, Addressing the Impacts of Wildfire on Water
Resources.” Colorado State University Extension. 2013.

EPA. "“Utility Guidance for Mitigating Catastrophic Vegetation Change". Water
Research Foundation. 2009

USGS. "Fact Sheet 2012-3095, Wildfire Effects on Source-Water Quality —Lessons
from Fourmile Canyon Fire, Colorado and Implications for Drinking-Water
Treatment."” USGS, U.S. Department of the Interior. 2012.

Westerhoff, P., Mash, H., Gill, D, and Baker, L. “Characterization of Organic
Carbon from Watersheds after Forest Fires." Proceedings, AWWA ACE, 2004.

25
154



FINDINGS AND RECOMMENDATIONS FOR WATER SYSTEM RESPONSE AND PROTECTION PLAN FOLLOWING THE CHETCO BAR FIRE - FINAL

Attachment D - Stillwater Sciences, Inc.
Technical Memorandum

City of Brookings Municipal Post-Fire Stabilization/Rehabilitation Assessment -
Hydrology and Geomorphology Assessment, May 8, 2018.

GS! Water Solutions, Inc.

155



>

Stillwater Sciences

108 NW Ninth Ave., Suite 200, Portland, OR 97209
phone 503.267.9006

TECHNICAL MEMORANDUM

DATE: May 8, 2018
TO: Ronan Igloria, GSI Water Solutions

FROM: Glen Leverich (Oregon Registered Geologist #2401)
’ Dylan Caldwell (Oregon Registered Geologist #2523)

. City of Brookings Municipal Watershed Post-Fire Stabilization/Rehabilitation
SUBJECT:
Assessment - Hydrology and Geomorphology Assessment

In support of the City of Brookings’ Municipal Watershed Post-Fire Stabilization/Rehabilitation
Assessment (the “Assessment”), we present herein a report of methods and findings from our
focused evaluation of potential post-fire changes in the runoff hydrology and channel morphology
of the Chetco River.

1 INTRODUCTION

The purpose of the overall assessment has been to provide technical assistance to the City of
Brookings to address potential effects on the City’s water system following the recent Chetco Bar
Fire that burned the majority of the Chetco River watershed in the summer and fall of 2017. The
City draws its water supply from a Ranney Collector facility located on a floodplain alongside the
lower Chetco River near the confluence with the North Fork Chetco River (Figure 1). Through
an infiltration gallery, the collector withdraws shallow groundwater that has a direct hydrologic
connection with the Chetco River. The City therefore identified a potential threat to its infiltration
gallery and water-supply quality from anticipated changes in landscape runoff and sediment
delivery following the large wildfire event. The project team was contracted by the City to
conduct three primary tasks:

1. Assess water quality in the City’s source water and potential treatment issues

2. Assess flow and channel conditions and potential scour and/or aggradation impacts to the
infiltration gallery

3. Develop the “Wildfire Source Water Protection Sampling and Analysis Plan” (GSI 2018)
Stillwater Sciences was contracted by GSI Water Solutions, Inc. on behalf of the City to conduct
the project’s second task. Specific objectives of this task included the following:

» Develop and initiate a plan for assessing post-fire changes to runoff hydrology and
channel morphology at and upstream of the infiltration gallery. The plan will primarily
rely on establishing photo-log monitoring locations at discrete sections of the Chetco

156



City of Brookings-Post-Fire Stabilization/Rehabilitation
FINAL Technical Memorandum Hydrology and Geomorphology Assessment
